

Istituto Giordano S.p.A. Via Rossimi, 2 - 47814 Beliana-Igea Marina (RN) - Italy Tel. +39 0541 343030 - Fax +39 0541 345540 istitutogiordano@giordano.it - www.giordano.it

Cod. Fisc./ Plva 00 549 540 409 - Cap. Soc. € 1.500,000 liv. REA c/o C.C.I.A.A. (RN) 156766 Registro Imprese di Rimini n. 00 549 540 409 Organismo Europeo notificato n. 0407

### **RICONOSCIMENTI DA MINISTERI ITALIANI:**

Legge 1085/71 con 0 M: 37/11/82 #: 22913 "Prove sul material da cestrazione" Decreto 21/07/06 "Certificazione CE per le unità da diporto"

- Decreto 21/07/06 "Certificazione CE per le unità da diporto" D.M. 04/08/94 "Certificazione CEE sulle macchine", Notifica n. 75/1890 dei 15/12/16 "Certificazione CEE per gli
- sprorectri a gas" D.M. 09/07/83 "Sertificazione GEE in materia di recipienti semplici in pressione". O.M. GE/07/60 "Certificazione CEE concernente la situarezza.
- D. A. Costorial dei piccittoli", incanchi di verifica della sicurezza e conformità dai prodotti nell'ambito della convegliazza sul metcato e tutola dei nell'ambito della convegliazza sul metcato e tutola dei

- Indianto di vettica della siculazza e constituta dal provini rell'antito della tameglianza ul retratta i trutta dal cossumatore.
  JaM. 2020/491 "Rilascio di attestanoni di continmità della carattematore e postazioni ana patono dei comportenti degli della e degli importiti.
  Logos 81 864 e D.M. 200385 con autorizzatore dei 2003 85 Prive el resontari al funco asconto D.M. 2006 84.
  Logos 81 864 e D.M. 200385 con autorizzatore del 2007 42 Prive el resontari al todo asconto D.M. 2006 84.
  Logos 81 864 e D.M. 200385 con autorizzatore del 2007 42 Prive el resontaria al funco a senso teri D.M. 2006 84.
  Logos 81 864 e D.M. 200385 con autorizzatore del 2007 42 Prive el resolutora al funco a senso teri D.M. 2005 84.
  Logos 81 864 e D.M. 200385 con autorizzatore del 2007 42 Prive el resolutora al funco a senso teri D.M. 2005 44.
  Logos 81 864 e D.M. 200385 "immissione del CB/D208 Prive el resolutora al suoco a senso teri D.M. 2005 44.
  Logos 81 864 e D.M. 200385", "immissione del CB/D208 Prive el resolutora al suoco a senso teri D.M. 2005 44.
  Logos 81 864 e D.M. 200385", "immissione teri albo del aporteni autorizzati avecche con costo e LE 0400709".
  Destro 1.30047". Certificazione E del antidoreza della conformita della necetta e pressione.
  Destro 1.400470.
  Certificazione C.M. Certificazione E del attrattare a pressione basicona dallo recetto e con costo e LE 0400709".
  Destro 1.400470.
  Destro 1.
- Section (Fridework, Vertilitational de Segle Section II) completent di sicurezza Notifica per le attività di attestazione della contornità alle norme armonizzate della Direttiva 80/105/CE sui produtti da
- adorne samonizzade dalla Direttiva del 106-00. Luo produtti dei contruzzone. Datratti 2007.026 "Verificatione ai segui della Driettiva 2004/2005 n. 22" Contributo della Driettiva 2004/2005 n. 2015 contaton della presidia della Driettiva 2004/2005 n. 2016 n. 2016 n. 2016 n. 2016 della 2004/2005 n. 2016 n. 2016 n. 2016 n. 2016 della del

#### **RICONOSCIMENTI DA ENTI TERZI:**

- ICIM: "Prove di laboratorio nell'ambito degli schemi di Cettificazione di Produtto".
- Certificazone di Produmi MD: "Prive di laboratoria nel ambito degli schemi di Certificazione di Produtto per came funtario UNCSA4, Brianoscimento dei 26.03.93 "Juboratono per le prove di gentificazione UNCSA4L su senamenti e fuocute
- KEYMARK per solariti termici. "Mixure di conduttività termica.
- per materiali iccianti". FT: "Prove di bibarcianto e ocrovegianza in azvende nell'ambido degli schemi di Centificazione di Produkto per pecte. Ineastre, obscuere associanti natreffettazzone e sociamente". EFSG: "Prove di ladoratorio su cabseforti e altri mezzi di
- carsodre" AENOR: "Vaulazione della conformità a Tini della montatura CE per alconi prodotti merenti la direttiva prodotti da
- Co private and a second se second se
- Interface of parabolish pointeen interest a preserve source de accelucione 28:01:04 "Verdisp periodes des antidottos metrologica di sourcentri metrolis in indertes di commerce". FBT/NKF Switzes "Laboratorio di intermento per la prove di mestatessa al fuedo di componenti edila". SOLAR KEVMARK: "Riconsportanto per la prove prova registrato Sular Keymank".

### TEST REPORT No. 294030

Place and date of issue: Bellaria-Igea Marina - Italia, 27/04/2012

Customer: BTS ALÜMİNYUM METAL ve PVC SAN. ve TİC.LTD.ŞTİ Mermerciler San. Sit. 7.Cad. No:6 - BEYLIKDÜZÜ / İSTANBUL -Türkiye

Date testing requested: 02/05/2012

Order number and date: 56214, 02/05/2012

Date sample received: 30/03/2012

Date of testing: 17/04/2012

Purpose of test: Resistance to horizontal static loading of a railing in accordance with standard NF P01-013:1988 and resistance to dynamic impact in accordance with standard NF P08-301:1991 and standard UNI 10807:1999

Place of testing: Istituto Giordano S.p.A. - Via Erbosa, 72 - 47043 Gatteo (FC) - Italia

Origin of sample: sampled and supplied by the Customer

Identification of sample received: No. 2012/0679

### Name of sample\*

The test sample is called "C50 - HANDRAIL SYSTEM MADE OF GLASS AND ALUMINUM".

DPIO (\*) according to that stated by the Customer

GIORDAN



0

#### CLAUSOLE:

Il presetto documento si interese solumiente al campione o materiale sufficipatito a prove. Il presente documento nun può escare impodotto parzialmente salvo approvazione sontra dell'istituto Giordano.

### Description of sample\*

The test sample consists of an aluminum and glass railing, customs code 76169990, with the following dimensions:

- overall width = 2500 mm;
- overall height = 1000 mm.

The sample is made up of:

- 2 panels of laminated tempered glass 8+8+1,50;
- glass support, length 150 mm and height 100 mm, consisting in 4 aluminum profiles and 1 aluminum profile, length 300 mm and height 100 mm;
- aluminum frame.

Further details of sample technical specifications can be seen in Customer-supplied schematic drawings shown hereafter.

#### SAMPLE DRAWING





Symbol	Description	
1	Laminated and tempered glass, overall thickness 16 mm (8+8+1,50) and width 1000 mm	
2	Aluminum support for glass	
3	Iron "U" shape	



(\*) according to that stated by the Customer



2



Sample photograph.



Close-up.



### Normative references

Test was carried out according to the requirements of the following standards:

- NF P01-013:1988 dated August 1988 "Essais des garde-corps. Méthodes et critères";
- NF P08-301:1991 dated April 1991 "Ouvrages verticaux des constructions Essais de résistance aux chocs
  Corps de chocs Principe et modalités générales des essais de choc";
- UNI 10807:1999 dated 31/011999 "Ringhiere, balaustre o parapetti prefabbricati Determinazione della resistenza meccanica ai carichi dinamici".

### Test apparatus

### **Resistance to static loading**

The following equipment was used to carry out the resistance to static loading test:

- steel frame simulating actual mounting of the sample to the floor;
- set of weights;
- electronic displacement transducer for measuring deflection complete with calibration report issued by Istituto Giordano S.p.A.;
- AEP 2500 kg loading unit;
- measuring tape.

### Resistance to dynamic load

The test was performed using a sphero-conical bag, diameter 400 mm and height 600 mm, filled with hardened solid glass spheres, diameter 3 mm, until reaching 50 kg overall mass, and suspended by an inextensible cable of negligible mass so that when hanging at rest it makes contact with the sample at the desired point of impact.



#### sheet 5 of 8 - follows

### GIORDANO

### Test method

Whilst secured just to the floor, the sample underwent the following tests:

- 1,0 kN/m horizontal static preloading on handrail, totaling 1,3 kN;
- removal of load;
- 1,0 kN/m horizontal static preloading on the upper edge of the glass, totaling 1,3 kN, with recording of deformation;
- horizontal static safety loading on the upper edge of the glass with coefficient of 1,7 for aluminum, totaling 2,21 kN, with recording of deformation;
- verification of maximum permanent set "a" after removal of safety load using the following equation:

$$a = \frac{8 \cdot X}{1000}$$

where: X = height of sample from fixing point;

- dynamic load with 50 kg soft body impact and energy of 600 J (0,50 kN times drop height of 1,20 m);
- dynamic load with 50 kg soft body impact and energy of 150 J (0,50 kN times drop height of 0,30 m).

### Environmental conditions at the time of testing

Room temperature	22 ± 2 °C		
Relative humidity	45 ± 5 %		



### Test results

#### Horizontal static load

The load was applied at two symmetrical points, a quarter and three-quarters of the way along the upper edge of the glass, whilst deformation was measured halfway along the overall length.

Applied load (clause 2.2.1.2 of standard NF P01-013) [kN]	Deformation whilst loaded at the handrail midpoint [mm]	Permanent set at the handrail midpoint [mm]	Maximum allowable permanent set "a"
1,30	65	1,59	8
2,21	112	3,99	8
2,21	PAS permanent set at the h	SS	0



Sample photograph while testing



### 50 kg soft body impact (NF P01-013:1988)

Impact area	Drop height	Energy	Result
and the second second	[m]	[1]	
centre of the glass	1,2	600	no damage
midpoint of the upper edge of the glass	1,2	600	no damage

(\*) No falling fragments that could cause personal injury were found below.

No gaps were formed between the bars of sufficient size to allow the passage of the gauge specified in figure 7 of standard NF P01-013:1988.

No sample performance loss was witnessed.



Sample photograph after impact at the centre of the glass



Sample photograph after impact at the midpoint of the upper edge of the glass

#### Dynamic load with 50 kg soft body according to standard UNI 10807:1999

Impact area	Drop height	Energy	Result
	[m]	[J]	
centre of the glass	0,3	150	no sample performance loss was witnessed
midpoint of the upper edge of the glass	0,3	150	no sample performance loss was witnessed



### sheet 8 of 8 - follows

# GIORDANO

### Findings

In accordance with the test performed, the results obtained and the provisions of standard NF P01-013:1988, the test sample made up of an aluminum and glass railing, called "C50 - HANDRAIL SYSTEM MADE OF GLASS AND ALUMINUM", submitted by the company BTS ALÜMİNYUM METAL ve PVC SAN. ve TİC.LTD.ŞTİ Mermerciler San. Sit. 7.Cad. No:6 - BEYLIKDÜZÜ / İSTANBUL - Türkiye, results

Test	Use	Outcome
horizontal static load	public	compliant
dynamic impact with 50 kg soft body	://	compliant

In accordance with the test performed, the results obtained and the provisions of standard UNI 10807:1999, the test sample made up of an aluminum and glass railing, called "C50 - HANDRAIL SYSTEM MADE OF GLASS AND ALUMINUM", submitted by the company BTS ALÜMİNYUM METAL ve PVC SAN. ve TİC.LTD.ŞTİ Mermerciler San. Sit. 7.Cad. No:6 - BEYLIKDÜZÜ / İSTANBUL - Türkiye, results

Test	Use	Outcome
dynamic impact with 50 kg soft body	public	compliant

The results given refer exclusively to the test sample itself and are only valid under the same conditions in which testing was carried out.

This test report alone shall not be considered a certificate of conformity.



Managing Director L'AMMINISTRATORE DELEGATO Rag Angelini Cav. Rosalisa